ADDENDUM No. 1

Owner: City of Mackinac Island

Project: Wastewater Treatment Plant Improvements, CWSRF #5824-01 Date: June 9, 2023

Engineer:_Fleis & VandenBrink Engineering, Inc. Engineer’s Project No.: 847245

Construction Manager:_ F&V Construction Management, Inc. CM'’s Project No.: 1226

NOTICE TO ALL PROSPECTIVE BIDDERS

SPECIFICATION SECTIONS ISSUED HEREWITH: _Section 09 90 00 — Painting and Coating, Section 40 90
01, Supplement B — Input/Output List, Section 43 32 70 — Polymer Blending and Feed Systems Equipment;
Appendix C- Part 41 Permit

DRAWING SHEETS ISSUED HEREWITH: _001-G-006, 005-C-104, 005-DD-903, 001-D-001, 001-D-002, 001-
D-501, 100-D-101, 100-D-102, 100-D-301, 200-D-102, 200-D-501, 500-D-102, 600-D-101, 008-N-603, 008-N-
[...]
In HAND position, Mixer shall run at speed controlled by potentiometer

In AUTO position, Pump 1 shall start in response to contact from remote PLC, and

run at speed controlled by 4-20 signal from PLC.

e. In AUTO position, Pump 2 shall start in response to contact from remote PLC, and
run at speed controlled by 4-20 signal from PLC.

f.  In AUTO position, Mixer shall start whenever Pump 1 or 2 is running, and operate at
speed set by potentiometer.

coTpyeOLo T

2.04 COATINGS

A. Manufacturer is responsible for surface preparation, priming, and finish coating of ferrous
metal components prior to shipment.

B. Provide in accordance with Section 09 96 00 — High Performance Coatings.
C. Stainless steel, bronze, and nonmetallic surfaces shall not be coated.

2.05 SPARE PARTS

847245 433270-5 POLYMER BLENDING AND FEED SYSTEM
[Addendum No. 1]



A. Provide spare parts necessary to maintain the equipment in service for a period of two years,
including but not limited to the parts listed below:
1. One pressure relief valve.
2. Two O-Rings.
3. One injection quill with check valve.

B. Provide special tools required for checking testing, parts replacement, and maintenance.

C. Spare parts shall be suitably packaged and clearly labeled.

PART 3 - EXECUTION
3.01 INSTALLATION

A. Install polymer pumps and feed accessories in conformance with:
1. The submittals reviewed by ENGINEER.
2. The Manufacturer's recommendations.

B. Materials of construction shall be compatible with the chemical service.
3.02 FIELD QUALITY CONTROL

A. Manufacturer's field service:
1. Arrange and pay for Manufacturer's service representative to:
a. Provide the services indicated below.
b. Minimum onsite time: 1 day.
2. Schedule the following:
a. As soon as practicable after installation.
b. Attimes approved by ENGINEER and OWNER.
3. Manufacturer's service representative: Check work.
4. Promptly make all changes and additions required by Manufacturer's service
representative.
5. Manufacturer's service representative:
a. Assistin start-up.
b. Demonstrate operation and maintenance to OWNER's personnel.
c. Review operation and maintenance manual with OWNER's personnel.
6. Submit Manufacturer's service representative 's written approval of installation.

3.03 CLEANING
A. Thoroughly clean all installed materials and products and related areas:

1. Prior to acceptance of the work of this Section.
2. In accordance with Section 01 74 00 — Cleaning and Waste Management.

END OF SECTION

847245 433270-6 POLYMER BLENDING AND FEED SYSTEM
[Addendum No. 1]



MICHIGAN DEPARTMENT OF ENVIRONMENT, GREAT LAKES, AND ENERGY
WATER RESOURCES DIVISION
PERMIT FOR CONSTRUCTION OF WASTEWATER SYSTEMS

) Mackinac Island )

SITE NAME: WWTP PERMIT NUMBER: P41004287 v. 1

CONTACT NAME: John Stack ISSUED DATE: June 4, 2023

CONTACT PHONE: | (231) 286-5846 ISSUED TO: Mackinac Island DPW
City of Mackinac

CONTACT EMAIL: jstack@cityofmi.org PROJECT NAME: Island WWTP
Improvements

PROJECT COUNTY: | Mackinac PROJECT LOCATION: | WWTP

APPLICATION SUBMISSION ID: HPT-J9XX-X08GF

REQUIRED NOTIFICATIONS: The permittee shall submit a Construction Startup Notification (just
prior to excavation) and a Construction Completion Notification (upon project completion) using the
permit schedules in MiEnviro Portal.

If this box is checked, please see the SPECIAL CONDITIONS on page 2.

ISSUED UNDER THE AUTHORITY OF THE DIRECTOR OF
THE DEPARTMENT OF ENVIRONMENT, GREAT LAKES, AND ENERGY (EGLE)

Issued By: Reviewed By:
> ) [SAME]
6‘%”‘/( ol __—
Scott W. Richards, PE [SAME]
Environmental Engineer

cc:  Dave Harvey, PE — Fleis & Vandenbrink (dharvey@fveng.com)
Valorie White - EGLE WIFFS CWSRF Project Manager (whitev1@michigan.gov)
Allen Burt — Director of Public Works (aburt@cityofmi.org)

Page 1 of 3



GENERAL CONDITIONS

. This PERMIT only authorizes the construction, alteration, addition, or improvement of the
wastewater system as described herein and is issued solely under the authority of Part 41,
Sewerage Systems, of Act 451.

. This PERMIT expires two (2) years after the above date of issuance unless construction starts
prior to the expiration date in accordance with R 299.2939(2) of the Part 41 Administrative
Rules.

. Any portion of the herein-described proposed wastewater project constructed prior to the date
of issuance is not authorized by this PERMIT and is a violation of Part 41 of Act 451.

. No sewer shall be placed into service unless and until the outlet sewer has been constructed,
tested, and placed into service.

. Failure to meet any condition of this PERMIT or any requirement of Act 451 constitutes a
violation of Act 451.

Issuance of this PERMIT does not authorize any violation of federal, state, or local laws or
regulations, nor does it obviate the need to obtain other permits or approvals from EGLE or
other units of government as required by law.

. The applicant must provide notice of impending construction to public utilities and comply with
the requirements of the Underground Facility Damage Prevention and Safety Act, PA 174 of
2013, as amended (MISS DIG).

. All earth-changing activities must be conducted in accordance with Part 91, Soil Erosion and
Sedimentation Control, of Act 451.

All construction activity, including groundwater dewatering, impacting wetlands shall be
conducted in accordance with Part 303, Wetlands Protection, of Act 451.

If water withdrawal, via dewatering activities, is associated with this project, authorization
under Part 327, Great Lakes Preservation, of Act 451, is required for new or increased large
quantity withdrawals over 100,000 gallons per day (70 gallons per minute). A Part 327 permit
is required for new or increased large quantity withdrawals over 2,000,000 gallons per day.

SPECIAL CONDITIONS

1. There shall be no visible turbidity in the storm water runoff or water from site dewatering
operations that is discharged to the surface waters of the State due to construction activity
associated with this project.

2. A construction permit for the activities regulated under the provision of the Soil Erosion and
Sedimentation Control Act shall be obtained and all control measures shall be installed prior to
starting any construction work authorized under this permit.

3. If contaminated soils are encountered, please contact the EGLE RRD UP District Supervisor.

4. This permit only authorizes construction of the sanitary facilities listed herein. This permit does
not authorize work in regulated wetland/stream areas. Proper permits must first be obtained
from this Department before any work in regulated wetland/stream areas commence.

5. Preliminary Treatment (Bldg 100) electrical equipment / unit heaters shall meet the NEC rated
area classification / explosion proof requirements.

Page 2 of 3



10.

11.

12.

13.

The manually cleaned bar screen shall be installed 30-45 degrees from horizontal.

GFClI electrical outlets are recommended in primary and secondary clarifier sludge pumping
rooms. Yard hydrants are recommended to be located adjacent sludge pumping entry ways for
more convenient flushing water access.

Provide ventilation in the Secondary Sludge pumping room in accordance with Recommended
Standards for Wastewater Facilities, 2014 Edition, Section 84.47. Provisions for heating this
space are also recommended.

Provide primary and secondary sludge sampling facilities in accordance with Recommended
Standards for Wastewater Facilities, 2014 Edition, Section 87.15.

A basket strainer is recommended on the Ferric Chloride tank fill line. The process draw-off
pipe should be at least 10-inches from the bottom of the Ferric Chloride tank to prevent plugging
issues. A drain line with isolation valve should be at the lowest point in the tank for sediment
removal.

It is recommended the UV disinfection quartz sleeve cleaning system be specified alongside the
wiper system.

It is noted the Part 41 Permit Application cites an ultimate average flow design of 1.54 MGD.
The current NPDES Permit No. MI0026751 indicates a design flow of 0.96 MGD was used to
determine effluent limitations. Issuance of this Part 41 permit does not authorize an increase in
flow or associated mass loading limits. It is acknowledged EGLE Water Resources Division
Permits Section is currently working with the Permittee to modify the current NPDES permit and
address the increased design flow.

Upload as-built record documents in electronic (.pdf) format per the schedule established in
MiWaters.

PROPOSED WASTEWATER PROJECT DESCRIPTION

A proposed 1.54 MGD (average flow) facility located at 3134 Stonecliff Rd. including a headworks facility containing screening
and grit removal and septage receiving, three primary clarifiers, three MBBR trains (each containing two reactors), rapid mix an
flocculation basins with mixers for chemical feed, four secondary clarifiers, ultraviolet disinfection, effluent pump station, effluent
equalization, effluent forcemain improvements, and sludge handling processes. New headworks, process and maintenance
buildings, as well as upgrades to the existing control building. Electrical, control, and instrumentation upgrades. Additional
appurtenances and piping as shown on plans and described in the specifications for the proper operation of the treatment
facility to provide a discharge quality in compliance with the facility's discharge permit.

Page 3 of 3



M: \Proj847001—-849000\847245 Mackinac Island WWTP Design\Cad\PIns\847245_001—-G—006.dwg — plotted on 6/8/2023 4:31 PM

BRITISH LANDING
FREIGHT DOCK

ALTERNATE FREIGHT ROUTE
(REQUIRES SPECIAL AUTHORIZATION)

PRIMARY FREIGHT ROUTE

(7
|
/«
'
%
/
]
.
|
g
///%
%

//;

)
<
7

)

<
)
)

7
2
O
.
é‘
%
)
é
|
U
é\
7
N
A

225
//////////////////////

iy 22 T
",

APPROXIMATE AREA TO
PLACE STONE CRUSHING &
SCREENING EQUIPMENT

APPROXIMATE HYDRANT
LOCATION

FREIGHT TRANSPORT ROUTE ON ISLAND PLAN

NORTH

N .

S
< s
S»

ol

S
™

S
N\

E AR

\

4.

MACKINAC COUNTY AIRPORT
(83D)

ISLAND ACCESS PLAN

APPROXIMATE AREA TO PLACE
EXCESS CRUSHED STONE

FREIGHT IS TYPICALLY MOVED BY BOAT TO BRITISH LANDING.

PERMITS ARE REQUIRED FROM MICHIGAN STATE HISTORIC PARKS AND CITY OF

MACKINAC ISLAND TO MOVE FREIGHT AND VEHICLES TO JOB SITE FROM BRITISH
LANDING AND VICE VERSA.

MOVEMENT OF CONSTRUCTION RELATED VEHICLES ON CITY/STATE PARK ROADS MUST
BE ESCORTED BY CITY VEHICLES. APPROXIMATE DATES FOR SEASONAL TIME
RESTRICTIONS ARE AS FOLLOWS:

a.) SUNDAYS: NO VEHICLE MOVEMENT BEFORE 10:00 a.m.

b.) SUMMER SEASON: APRIL 15th THROUGH OCTOBER 31st: VEHICLE MOVEMENT
10:00 p.m. TO 6:00 a.m.

c.) WHILE SCHOOL IS SESSION: NO VEHICLE MOVEMENT 7:45 a.m. TO 8:30 a.m., 12:00 p.m.
TO 12:30 p.m., 3:00 p.m. TO 4:00 p.m.

CONTRACTORS ARE ENCOURAGED TO MOVE MATERIALS AND EQUIPMENT DURING THE
WINTER SEASON.

NORTH

LOCATION MAP

NORTH

MACKINAC ISLAND AIRPORT
(MCD)

[
FLEISSVANDENBRINK

DESIGN. BUILD. OPERATE.

2960 Lucerne Drive SE
Grand Rapids, Ml 49546

P: 616.977.1000
F: 616.977.1005

2
1

06/2023 DCH
05/2023 DCH

Addendum No. 1
Issued for Bids

REVISION:

CITY OF MACKINAC ISLAND
MACKINAC COUNTY, MICHIGAN
WWTP IMPROVEMENTS

ISLAND ACCESS & FREIGHT ROUTE

PROJ MNGR: DCH
[.)I.E;:::N DESIGNED BY: DCH
i DRAWN BY: DCT

CHECK BY:
DCH MAY 2023
DRAWING INFORMATION:

847245_001-G-006
060623 nate.sculley

MAY 2023
I
F&V PROJECT NO.

847245

001-G-006



AutoCAD SHX Text
M:\Proj847001-849000\847245 Mackinac Island WWTP Design\Cad\Plns\847245_001-G-006.dwg - plotted on 6/8/2023 4:31 PM - plotted on 6/8/2023 4:31 PM6/8/2023 4:31 PM


M: \Proj847001-849000\847245 Mackinac Island WWTP Design\Cad\PIns\847245_005—C—104.dwg — plotted on 6/1/2023 2:49 PM

ﬂ—: X X X X - % K - - E
! < * ® s X X 3 X X X X 3 3 3 X X 3 3 3 3 X 3 3 x: 3 X X - - - - > . m
b3 3 3 X X X 3 3 3 3 X X X Xﬂ m
= 1 NORTH <
0 20 40 m
SCALE IN FEET wi
% WWTP: E
J
BM #1 EL. 738.89' w
I "X" IN CONC WALL @ SE CORNER AERATION TANKS 384 u I o
= (NAVD88 PER FTC&H 2012 WWTP IMPROVEMENTS PLANS 7] 9
PROJECT NO. G080509CD) - 2
t 3 >
A __ 4
o | i,
: ; e BM#2  EL.735.89 T
= ! FUTURE ! FTTTTTTTT T T T T 7 Co T 1 I "X" IN CONC WALL @ SW CORNER FINAL CLARIFIER 3 a
: SECONDARY CHEMICAL FEED ; ! : ! (NAVD88 PER FTC&H 2012 WWTP IMPROVEMENTS PLANS
| | CLARIFIER PULL STRUCTURE (TYP.)  CHEM E FUTURE ! ! FUTURE i T PROJECTNO. G080509CD) 2960 L Drive SE
" - ucerne vrive
| ! SCH 80 PVC ! MBBR TANKS E I: PRIMARY CLARIFIER ! BM 3 EL 73437 Grand Rapids, MI 49546
" ° . | 12" CAP | x : : P: 616.977.1000
= — 187457 BEND (TYP.) . ' ! "SQUARE" IN NE COR CONC PAD TO GENERATOR @ SW F: 616.977.1005
400-MIX TANKS N 03 50 y | 18" TEE (TYP.) CORNER OF PLANT SITE ————————
- ' ' . 797 @oD Yoo x (NAVD88 PER FTC&H 2012 WWTP IMPROVEMENTS PLANS
‘ TOW 739 50' 728.50 | 728.50 ®’ IOO R 18" RAW SEWAGE-DIP_/ '© 20" BEND (TYP.) PROJECT NO. G080509CD)
BOT 717.75 300-MBBR S/ = I
. T TOW 74317 | 18" GATE VALVE (TYP.) 24"x18" REDUCER (TYP.)
BOT 721.00 N 72850 — | Va 1 1/2" DRN-PVC
>
y 728. - 728.
500-SECONDARY CLARIFIER ., 8007 T80 | 2 1 Pw COPPER\ 728.00
00’ 200-PRIMARY CLARIFIER — -
. TOW 736.00 12 18" VERTICAL 45° BEND — TOW 743 00 | ’
o l | —_—
3 (TYP. OF 2)
I
. 600-PROCESS BUILDING o ) | | 100-HEADWORKS I
500 2 18" MBBR INF-DIP ’ ’ g
L >
T 728.50
‘ z UL NG I¥
r2ere 1 | TN |
‘ 72450 72775 [f 72483 72875 72875 - [ 728.50 4 y~ 72500 72925 7 | |
' | — | [ . j\ === YARD HYDRANT 727.75 \\\ / 727.75 I
| 6" SCUM-DIP 4ﬂ " = L o | I aEaREEal T | > |
woq an o— W= W m " NPW-COPPER | / LU—LLU—LLU—LH
24"x18" REDUCER (TYP.) 4  2"NPW-COPPER I 18" TEE w w W g 6" SCUM-DIP 795,95 | I o -
Y S SoNbEEDE Al ——— . ) 18" PRM BYPASS-DIP TN
18" 90° BEND (TYP.) -DIP Z ,— 18"x8" REDUCER 3" CHEM-SCH 80 PVC = H“E\‘ _ = TI Tz
w
" ° | 18"x6" TEE a o
18" VERTICAL 11.25° BEND — H\ X 6" DRN-DIP f 6" PRM SLDG-DIP 6" CLEANOUT (TYP.) —
| YARD HYDRANT (TYP.OF 2) 3 e || e S ————— | — - SEE DETAIL. S g
) w w W 6" GATE VALVE = S B
6" LATERAL (TYP. —W— w m W — 6" DRN-DIP |
(TP 8" 90° BEND (TYP.) === ——— = =W - ,I °°
e 4 DRN 8" EFF RETURN-DIP 18" EFF-DIP 2" PW-COPPER - 2
<z(/ 2" PW-COPPER | l é; 'g
w > -
< > ST™ < > < | 33
u » STM [}
<€ : S '\4 : ~ c
1 I "t < , g &
: 1 OIL & WATER SEPARATOR = |
Q SEE PLUMBING. ol & |
: A z| 5 .. =
|, — 2"PW-COPPER p all CONNECT TO EX. 18" PIPE N | REVISION:
(ee)
730.70 | 8 |
' gl 2 | ’
EX. COLD STORAGE [ =| z|] z 12" CAP n=Zw Z
BUILDIN wl 3 , <= |
‘ VILDING © = 2| 12" LATERAL < 0= |
©
s I
™ .| LLl o
! | A = C s
CONNECT TO EX. 12" PIPE (7)) = )
y CONNECT TO EX. 2" PW-COPPER -
y ; O>> -
Ny 900-MAINTENANCE BUILDING - o
| @)
FF 734.50 < m—
’ " > Z : m n—
| | 3" DRN-DIP \¢ 8 o | w
EX. 6" SLDG \ O, = -
" > O = —
L | EX. 6" SLDG < <
A / / = Z & o
| , < o
x / e p W o L
729.83
\ , O < = n
* 800-EX. PROCESS 0 =0 4 700-EX. CONTROL BUILDING p B O
©) SERVICE BUILDING T N\ 797 67 FF 737.0'+ — 0
A X \ / / / o
v & 729.6+ o Y
n —L . 727.75
© T:vrﬁ = —p——e ||
I | j T 4L ’
I,‘ — { ‘ (\ Il ’
s | ]
% / J| EFFLUENT EQ TANKS ’D<l DECANT TANKS 1&2 \T\ [
wl
u | | x
t ] W Q ’ ’ ’
’ ) ] 1| !
x W/ ) j/ EX. TRANSFORMER L | J| ﬁ I
/ E @41
W = / [E] L T % | >
1 / [I = = \J
5 -
! o EX. MAINTENANCE GARAGE :DJ O /I PROJ MNGR: DCH
: DESIGN :
. w/ EX. GENERATOR — | L i ’ Tean: | O ey, ber
/ CHECK BY:
v DCH MAY 2023
m
!’!‘ \ — DRAWING NOTES: () (SYMBOL DENOTES PLAN NOTE) 7245 0050108
X e X X X X x x " " " " —
- - 2. X X X X X X X X X x " x " o R . . . 060123 lauren.wittmann
= — — - X X X x X X x X x X x x x . x x . . . ) . 1. CONTRACTOR TO FIELD VERIFY INVERT PRIOR TO CONSTRUCTION. _
. REPORT VALUE TO ENGINEER.
&
= &
GENERAL NOTES:
e MAY 2023
|
1. ALL PIPE ELEVATIONS ARE INVERTS, UNLESS NOTED OTHERWISE. reyr——
2. LOCATIONS OF ALL EXISTING PIPING ARE BASED ON BEST AVAILABLE 847245
RECORDS. EXACT LOCATIONS SHALL BE FIELD VERIFIED WEHRE
NECESSARY.



AutoCAD SHX Text
BM#1

AutoCAD SHX Text
BM#3

AutoCAD SHX Text
BM#2

AutoCAD SHX Text
M:\Proj847001-849000\847245 Mackinac Island WWTP Design\Cad\Plns\847245_005-C-104.dwg - plotted on 6/1/2023 2:49 PM - plotted on 6/1/2023 2:49 PM6/1/2023 2:49 PM

AutoCAD SHX Text
0

AutoCAD SHX Text
SCALE IN FEET

AutoCAD SHX Text
20

AutoCAD SHX Text
40

AutoCAD SHX Text
#

AutoCAD SHX Text
1

AutoCAD SHX Text